PARTS BOOK

TRONIC 5 F

Automatic industrial sewing machine

Q °
“text



1. LA ER 1

MACHINE FRAME&GMISCELLANEOUS COVER COMPONENTS




1.YL5E 5B /MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

JP 5 B o 2 R e (Qty)
Ref.No. new part No. Part name Name of parts 5F |5HF |5XHF
1 280001001 L% Face plate 1 1 1
2 [280001002 TH] A 3k Face plate agsket 1 1 1
3 [S073184404 Wi T Screw 1/8x44 L—4 T [ 1 | 1
4 280001004 T 2 Arm oil shield T 1 | 1
5 991001005 e Rubber plug 4 4 4
6 1991001006 AT Hh A R L S Rubber plug 1 1 1
7 1991001007 —HR I £ A Thread guide rod 1 1 1
8 S094762809 JE AR IEE] Screw 3/16x28 L=9 11 11 11
9  [280001009 Jo R Side plate 1 1 1
10 (280001010 Jo T AR Gasker 1 1 1
11  |280001011 TR T A i Face plate 1 1 1
121991001012 SR Safety lable T | 1 [ 1
13 281001013 MLFe A Machine cover 1 1
281001013D M2 A4 Machine cover 1
14 991001014 LKL T 28 fL FE Rubber plug 1 1 1
15 720001015 {5122 B 7 5 % [ kT Screw 1 1 1
16 280001076 {5125 [l & Reverse feed lever stopper 1 1 1
17 1991001017 R fLIE Rubber plug 1 1 1
18 991001018 St 2FD Magnet cord rubber 1 1 1
991001018-1 S A (34 Magnet cord rubber 1 1 1
19 ]280001019 NSz 28 BRAH (1 Thread tension asm 1 1 1
19-1 ]991001019-1 NI ERMRET Small clip line screw 1 1 1
19-2 1991001019-2 INJE R s 2R B Thread tension guide 1 1 1
19-3 1991001019-3 INJE 2R Thread tension disk 2 2 2
19-4 ]991001019-4 7N e 2 Thread tension spring 1 1 1
19-5 |280001019-5 /NI LR MR RE Thread tension nut 1 1 1
20 [S114374006 NI A A S BRRET Screw 1 1 1
21 991001021 PRLL [y 4 56 Thread take-up lever cover 1 1 1
22 |S094762806 PR S BT Screw 3/16x28 L=6 1 1 1
23 1991001023 A kE Arm thread guide right 1 1 1
24 |S074374006 A7 LR AR IRAT Screw 11/64x40 L=6 T 1 [ 1
25 281001025 SJe gk g At Thread tension asm 1
281001025H S48 98 4 A Thread tension asm 1 1
25-1 ]281001025—-1 J LB L] Tension nut 1 1 1
25-2 1991001025-2 S 2 1 E AR Rotating stopper 1 1 1
955 |291001025-3 Je bk T Rotating stopper 1
991001025-3H  |Je&k 3% Rotating stopper 1 1
25-4 1991001025—4 SIE 2R T AR Thread tension disk presser 1 1 1
25-5 19910010255 JEAR Thread tension disk 2 2 2
25-6_1991001025-6 Je LB AT Tension post 1 1 1
g5 7 [291001025-7 PR Take-up spring 1
991001025H-7  |Pk&H (JTED Take—up spring 1 1
25-8 1991001025-8 1 2 U T Tension post socket 1 1 1
25-9 |S143574005 Je LR hE 22 B ] BEAT Screw 9/64X40 L=5.5 1 1 1
25-10 1991001025-19 071 ] O ring 1 1 1
26 |S115952811 Je £k I8 S SIBAT Screw 15/64x28 L=7 1 1 1
27 |LA1137 PAEE] Tension releasing 1 1 1
E1711 b GEEL/ARET) Throat plate 1
28 [991001028H Bt COCEE/3HEAD Throat plate 1
030301022 EFh B2. 6 CKJERR /344 |Throat plate 1
29 1280001071 LAV Safety marking ] 1 1
30 S0443740067Z El AR IR AT Screw 11/64x40 1=6 2 2 2
31 [280001031 JeeR/r] Arm thread guide left 1 1 1
32 S074374006 TR AWRET Screw 11/64x40 1L.=6 1 1 1
33 [991001033 [TAR I 5 L IE Rubber plug 2 2 2
34 S094762811 [ BRORET Screw 3/16x28 =11 3 3 3
15 |991001035 AR 2L Slide plate asm | 1
991001035D i e ON D) Slide plate asm 1
35-1 |991001035-1 HERR Slide plate 1 1 1
35 991001035-2 HERR Bed slide spring 1 1
991001035-2D  |#Ek 5% Bed slide spring 1
35-3 |S082385602 HEAR R LT Screw 3/32x56 1.=2.2 2 2 2
36 1991001036 JEERR AT Bed slide spring 4 4 4




1.0L7% 3/ MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

5 B & A i (Qtv)
Ref.No. new part No. Part name Name of parts 5F |5HF |5XHE
37 |280001037 EEUE T Ruler stopper 1 1 1
38 |S074374006 i R IRET Screw 11/64x40 L=6 1 1 1
39 1991001058 A Rubber plug 1 1 1
40  ]280001063 EEAE T 2R AR SE Rubber plug 1 1 1
41 1280001041 s amaAiNa Winder assembly 1 1 1
41-1 [991001041-1 Ph P E4 Ring E4 2 | 2 | 2
41-2  [991001041-2 s Rl ER AL Bobbin base 1 1 1
41-3 1991001041-3 LeLk il Spool 1 1 1
41-4 1991001041-4 071 [E[P9 O ring 1 1 1
41-5 1991001041-5 - HPE S6 Flat washer 1 1 1
41-6  1991001041-6 LR Winding wheel 1 1 1
41-7 1991001041-7 JRETM5X5 Screw M5x5 2 2 2
41-8 1991001041-8 1457 # f8 29 Rubber washer 1 1 1
41-9 1991001041-9 AR I B 2H A Shuttle cam asm. 1 1 1
41-9-1 1991001041-9-1 |42 05398, % Shuttle cam 1 1 1
41-9-2 1991001041-9-2  |IEETM5X5 Screw M5x5 1 1 1
41-9-3 1991001041-9-3  |[#R0>Je 4k Shuttle clamp shaft 1 1 1
41-11 1991001041-11 I ES6 Flat washer 2 2 2
41-12 1991001041-12 AR 08 A Shuttle arm handle 1 1 1
41-13 1991001041-13 JRETMAX12 Screw 1 1 1
41-14 1991001041-14 2 0 Bobbin clip 1 1 1
41-15 1991001041-15 JZE]SM4. 76 Screw 2 2 2
41-16 [991001041-16 A2 0 o Bobbin base 1 1 1
41-17 [991001041-17  |&e4 4T AT Winding lever 1 1 1
41-18 1991001041-18 L Spring 1 1 1
41-19 1991001041-19 L Spring 1 1 1
41-20 1991001041-20 |07 2 1 &[S 5 O type sealing ring 1 1 1
41-21 1991001041-21 S 1 1 1
42 |M080500810 LELLIRIRET Bobbin screw 3 3 3
43 1991001043 2k 7] Knife 1 1 1
44 |S093574005 E 2k TJIRET Knife screw 2 2 2
45 1280001045 o s A kan Thread tension asm. 1 1 1
45-1 1280001045-1 JELRWR L) Tension nut 1 1 1
45-2 1991001045-2 Je LR IZET Tension post 1 1 1
45-3 1991001045-3 DA WL Tension spring 1 1 1
45-4 1991001045-4 Sl 2k b Thread tension disk presser 2 2 2
45-5 [991001045-6 JeL B RE (T Tension nut 1 1 1
46  |280001046 4 4 4 Motor cover 1 1 1
47  |M180500835 HL s e T Screw 3 3 3
48  ]13801202101U B 5E KT e A Reverse seam lamp switch assembly| 1 1 1
49  |280001049 NG| Presser bar thread guide 1 1 1
50 |280001050 {3 &% ] TT 95 28 Switch support for reverse seam 1 1 1
51 |S153574006 NS A ) Screw 1 1 1
52 |S094762806 HEIBIS N A Screw 2 2 2
53 |S074374007 R 2R A MRET Screw 1 1 1
54 1991001052 £k B ZH A Oil plate assembly 1 1 1
55  |S093574016 JH R bR o] e B T Screw 2 2 2
56 [991001056 s e YA Bobbin Washer 1 1 1
57 1600011037 BJ7 JH AR 3 Grease plate gasket 1 1 1
58 ]280001066-1 2321 Wire clip 1 1 1 1
59  |280001066 2322 Wire clip 2 1 1 1
60  [S094762806 2 I WRET Screw 1 1 1
61 |M180508020 FERALCEA Screw 1 1 1
62  |M090300506 S IRMRET Screw 4 4 4
63 280001074 K56 bR Inspection sign 1 1 1
64 1991001062 2k e Clamp 1 1 1
65 1991001039 AT Pole 2 2 2
66 282001040 e Modle plate 1 1 1




2. LA/ PREH
MAIN SHAFT&THREAD-UP LEVER COMPONENTS

|
|
|
|
|
|
|
»




2. b ah/Pk Lk EAE/MAIN SHAFT& THREAD-UP LEVER COMPONENTS

g Bt 7 T A
Ref.No. new part No. Part name Name of parts F |5 H? 5 XHF
1 991002001 PRk AR ET Screw 15/64x28 1=10.5 1 1 1
2 991002002 P ETEY thread take-up crank shaft 1 1 1
3 280003036 AP i e S o i Roller felt 1 1 1
991002004 Pk 1% A 20 thread take-up lever asm 1
4 991002004H P&k B B (ERD thread take-up lever asm (heavy duty 1
991002004D PheREAFAAE (EEEEERL)  |thread take-up lever asm 1
991002004-1 PREAT take—up lever 1
4-1 1991002004—-1H PRk T take—up lever 1
991002004-1D  [HkZAT take—up lever 1
4-2 1991002004-2  |PkRIEAT Pick line connecting rod 1
5 1991002005 PREBAT VR EL Al K Needle bearing 2 2 2
6 991002006 Pk AN Needle bar crank 1
991002006H AL IESSD Needle bar crank (heavy duty) 1 1
7 991002007 B AT AT Needle bar crank rod 1 1 1
8 991002008 Pk thin Ar e iR AT Left screw 9/64x40 1.=4.8 1 1 1
9 991002009 AT AN LA Needle bar crank asm 1
870002015H R RAREEED) Needle bar crank asm (heavy duty) 1
9-1 |S127142816 BT AP X [ T Screw 9/32x28 L=16 1 1 1
9-2  [S116354006 PREL A e A7 B T Screw 1/4x40 L=6 2 2 2
9-3  1991002009-3 JE S 22 O ] Rubber O ring 1 1 1
9-4 |S077142815 EEAT D E A7 R ET Screw 9/32x28 L=15.5 1 1 1
9.5 991002009-5 AT B A% Needle bar crank 1
870002015H-1 AT B AN Needle bar crank 1 1
10 1991002010 TR U 5 2H Feed drive eccentric cam asm. 1 1 1
10-1 |S076354011 BRI O EIRET Screw 1/4x40 L=11 2 2 2
10-2  ]991002010-2 RO Feed drive eccentric cam 1 1 1
11 S093574006 BRI O 5 T AR R E] Screw 9/64x40 1.=6 2 2 2
12 1991002012 RS Mainshaft back bush 1 1 1
13 1991002013 Bt EESES) Qil seal of mainshaft back bush 1 1 1
14 [S126354004 £ Snap ring 2 2 2
15 1991002015 Bkl Thrust collar asm 1 1 1
16 |S116354006 Y R AT Screw 1/4x40 L=6 2 2 2
17 1991002017 RS Main shaft front bushing asm. 1 1 1
18 1870002008 L Bushing intermediate 1 1 1
19 1991002019 PR AR & Rubber 1 1 1
20 1991009008 P2k % AT A A 2% Thread take-up crank shaft felt 1 1 1
21  |M140500806 THMRAT Screw 2 2 2
22 [280002022 T4 Hand wheel 1 1 1
23 [991002023 sl Main shaft, upper 1 1 1
24 [991002024 by A A _ Oil amount adjusting pin 1 1 1
25 1991002025 At R T A O L Rubber ring 1 1 1
26 1991002026 IR B 75 AR Thrust collar 1 1 1
27 [S145952806 LAl R Screw 1 1 1
28 (991002028 AN 25 (A) Connect block A 1 1 1
29  [M140601008 SRR ET Screw M6x6 3 3 3
30 1991002030 ) Connect block B 1 1 1
31 [M150601006 I5E 2 2% (B ] s 24 T Screw 3 3 3
32 991002032 B OK L2 A Motor asm. 1 1 1
991002032D FLIX LA (A0 Motor asm. 1 1 1
33 [M180500822 HIPL 2 3R T M5X22 Screw 4 1 4] 4
34 1991002034 HL L2 2SR T B Washer 4 4 4
35 [W220801605 PRAATH T Washer 1 1 1
W220801605-1  |PREATHIT Washer 1 1 1
36 [870002013 MR 0il throttle 1 1 1




3. B/ B/ T
NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS




3.4 AF/ 50/ T 815 44E/NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

75 B R % FR B
Ref.No. new part No. Part name Name of parts 5F |5 Hf 5 XHF
1 1991003001 EEAT |4l 3E Upper Cap 1 1 1
2 991003002 LA A Needle bar bushing upper 1 1 1
991003003 AT Needle bar 1 1 1
3 1991003003H EFAFOFEED Needle bar (heavy duty) 1
991003003D EFAT ONJER) Needle bar 1
4 19910030046 EFRE e A B Slide block 1 1 1
5 991003004 %A Needle rod holder asm. 1 1 1
6 [S073574007 LR R A ] Screw 9/64x40 L=7.5 1 1 1
7 1991003007 AT T2 Needle bar thread guide 1 1 1
¢ [091003008 EHAT £ Needle bar bushing lower 1
9910030081 HHMHTE CKIER) Needle bar bushing lower 1 1
9 991003010 AN BUES B Needle bar thread guide 1 1
030302025 EF ATt 234 (991 TR Needle bar thread guide 1
10 [S083184405 BLEL 15T Screw 1/8x44 L=4.8 1 1 1
11 |291014011 Yl DBx1  14# Needle DBx1 #14 1
991003011H-5 _ |HL&l DPx5_ 20# Needle DPx5 #20 1 1
12 1991003012 A EC 2 A Gear pinion asm. 1 1 1
12-1 991003014 R T Gear asm. 1 1 1
12-2 |S116354008 DU IRE] Screw 1/4x40 L=8 2 2 2
12-3 991003016 Bl |k Pinion asm. 1 1 1
12-4 [S116354008 DU A IRE] Screw 1/4x40 L=8 2 2 2
12-5 [S116354008 IR Screw 1/4x40 L=8 2 2 2
12-6 1991003019 WA N Gear asm. 1 1 1
12-7 1991003021 IR Pinion asm. 1 1 1
12-8 [S116352808 S i B BT Screw 2 2 2
13 [S145952806 I dyly |- X [ g | Screw 1 1 1
14 1991003016-1 gl |- a s Upright shaft bushing,lower 1 1 1
15 [991003014-1 e Ak Upright shaft 1 1
16 1991003017 P RS Upright shaft bushing, lower 1 1 1
17 1991003028 [ R i R AT Qil seal screw 1 1 1
18 1991003027 T Al SR 0il wick 1 1 1
19 991003026 IIIRGESS Lower shaft front metal 1 1
991105012 FEhRTAIE (991 181D Lower shaft front metal 1
20 991003022 R Lower shaft 1 1
991107001 T (991 11D Lower shaft 1
21 1991006047 G ERESS Lower axle sleeve 1 1 1
22 1030306031 g e A v il Seal 1 1 1
23 1991003020 I:iEE] Thrust collar asm. 1 1 1
24 |S074374005 AR T Screw 11/64x40 L=5 2 2 2
25 1991003018 NohGEE Bushing rear 1 1 1
26 |S145952806 B A Screw 1 1 1
27 991003030 % Bobbin case 1 1
030306010 Bae (L9911 Bobbin case 1
Hg 991003029 ¥ Bobbin 1 1
030306011 B (AR9911) Bobbin 1
29 991003015 TERR Hook asm. 1 1
030306012 KBERR (991 1H1H) Big Hook asm. 1
30 991003023 TERR &8 Bobbin case holder
870013014 JERR SEAT 2) (991 IR Bobbin case holder 1
31 [S084374011 JREAR S o7 /o) R AT Screw SM11/64x40 L=11 1 1 ]
32 1991003032 ERR IEA] Screw 3 3 3
33 280003036 EEAT RS Needle bar linoleum 1 1 1
34 1991003032A B RE T B JRs 4H A Slide block 1 1 1
34+ 1991003032 EE AT AT e P Slide block 1 1 1
35  [S074374008 T HR R E T Screw 2 2 2
36 |LL1122 WG 0il core 1 1 1




4, A
HAND LIFTER COMPONENTS




4. B 4E/HAND LIFTER COMPONENTS

58] ik = S Name of parts Lt
Ref.No. | new part No. Part name F |5HF |5XHF
1 ]991004001 JEHRT Hand lifter 1 1 1
2 ]991004002 JE IR TR ET Screw 9/64X40 1.=10 1 1 1
3 991004003 T 4R T- 0 A el Rubber ring 1 1 1
4 LB1112 T R T A A hand lifter cam asm 1 1 1
5 1991004005 SR Presser bar bushing lower 1 1 1
6 |S073574011 SRR E] Screw 9/64X40 L=11 1 1 1
7 1991004007 B AL AT MR L0, Link shaft 2 2 2
8 1991004008 F4E[ES E-ring 5 7 7 7

g 720003003 SRS Presser foot asm 1
991004009H SRR A JED Presser foot asm 1 1
10 ]991004010 G AT IR T Hinge screw 1 1 1
111991004011 JE AT AT P T Hinge screw 1 1 1
12 991004012 36 = T AT Knee lifter connecting rod 1 1 1

13 991004013 0 S ALAT Lifting lever link 1

14 991004022 NG ANLTE-EDAS Tension release return spring] 1
991004022H FALR TR S A 3% JZED 1 1
15 1991001027 AL AT Tension release supporting pi] 1 1 1
161991004026 T 2 THUAR R S A Tension release shaft 1 1 1

17 1991004028A IR IR REAH Presser adjurting screw nut 1

174 991004027 PR R] Presser adjurting screw nut 1
991004029 TH PRIEEE (R Presser adjurting screw nut H 1 1

13 |221004028 RIS ET Presser spring regulator 1
991004028 JH PRIZE] JERD Presser spring regulator H 1 1

19 991004029 1 5 Presser adjurting spring 1
870004004 PR JEED Presser adjurting spring H 1 1
20 1280004006 B S 4 Presser bar guide bracket 1 1 1
21 1991004031 JEAT Presser bar 1 1 1
22 1281004019 HIATAT 414 Knee 1ifting cross rod asm 1 1 1
22-1 ]991004032-1 IR AT AT AT Hand lifter link 1 1 1
22-2 1991004032-2 SR T PR Lifting lever 1 1 1
22-3 1180004022 36 = R AT Knee lifting cross rod 1 1 1
22-4 1280004019-4 g Washer 1 1 1
23 1991004033 P S AT Presser guide bar 1 1 1
24 |S126354006 FAUZET Screw 1 1 1
25 1991004025 AL T AR Thread tension relerse wire 1 1 1
26 1991004017 EVAS AN Stay plate 1 1 1
27 15073574007 LA T R E T Screw 9/64X40 1=7 1 1 1
28 1991004019 R R AR Wire holder bracket upper 1 1 1
29 15094762806 L S AR A A [ MR AT Screw 3/16X28 1=6 1 1 1
20 991004034 e (K Pull line(long) 1 1 1
991004034-D ek (D Pull line(short) 1 1 1
31 1991004020 EOAS AL A5 Nut 3/16X32 2 2 2
32 1991004023 N A Lower bracket 1 1 1
33 15095952810 [ S AR R AT Screw 15/64X28 1=10 2 2 2
34 1991004021 T 2R R R Down stay plate 1 1 1
35 15073574014 DA B IR E T Screw 9/64X40 1=7 2 1 212
36 1870003033 EERE 0il retaining pad 1 1 1
37 930001065 S Reed spring 1 1 1
38 1991004042 - Shim 1 1 1
39 1991004041 EE=RILLLE 0il retaining cap 1 1 1
g0 |291002036 o Shim 3 3 3
991002036H o Shim 3 3 3
41 1991004037 SR Subassembly 1 1 1
42 1991004038 TSR Lower bracket assembly 1 1 1
43 ]991004039-1 AR Rubber gasket 3 3 3
44 1991004036 S SR 4 1 1 1




5. IERRH

FEED MECHANTSM COMPONENTS

13

57
49 >8

51

54

55

10



SRR

#£/FEED MECHANISM COMPONENTS

75 e TR % R o
Ref.No. new part No. Part name Name of parts 5F |5 HF |5 XHH
1 991005001 B3ERLEF Reverse feed adjust rod 1 1
991005001D (B RLEF GBI REFFER))  Reverse feed adjust rod(big hook) 1
) 991005002 {51328 L AT 4 Reverse feed regulator pin 1 1
991005002D BIEBLEFTAI2. 3 CKIEHR)  Feed regulator pin 1
3 |S093574006 LA BLE FE AR screw 2 2 | 2
3+ | M140500806 & RHE Ty 8 S [E24T screw 21 2] 2
4 991005004 LR A Feed regulator 1 1
991005004D ISR T A CREN ) Feed regulator (Big needle distance) 1
5 991005005 RERLE T e Feed regulator bushing 1 1 1
6 991005006 Rl T A Feed regulator shaft 1 1 1
7 991005007 BT BE R T MBAT Feed regulator screw 1 1 1
8 030304044 B Spring 2 2 | 2
9 030304043 1EEhEY Feed adjustpin 1 1 1
10 280005010X EFEEEEL (0-5) Needle distance knob(0-5) 1 1
991005010-7 EERbEs €0-7) 1
11 S074762818 BT BO e ELIRET Screw 3/16x28 =18 1 1 1
121991005012 ERLE Rocker shaft connecting rod 1 1 1
131991005013 L RLEATY Walking foot long pin 1 1 1
14 | S083574004 BT HEET Screw 9/64x40 1.=4 1 1 1
15 1991005015 A AT Connecting rod 1 1 1
161991005016 LR IR A O B Rubber ring 1] 1] 1
17 1991005017 FE MR R A Feed reverse spring 1 1 1
18 1991005018 PIEIES E-ring 5 2 2 | 2
19 991005019 532 ) A 4 A Feed reverse arm asm. 1 1
991005019D BLLEHIRALECREHEE) — Feed reverse arm asm(Big needle 1
20 |[S074762815 {3138 HIARIZE] Screw Feed reverse arm screw 1 1 1
21991005021 Ly Spring T 1 [ 1
22 1991005022 FR A BO% A Walking foot short pin 2] 2] 2
23 1991005023 KR Connecting link long pin 2 2 2
24 1991005024 I SEEILT Connecting link short pin 2 2 2
25 1991005025 7 Feed adjust link asm 1 1 1
26 1991005026 P52 AR A B Adjusting link fulcrum shaft 1 1 1
27 1991002001 Yvakiclxdl Screw 15/64x28 L=7 2 2 2
28 | S123574005 T IRET Screw 9/64x40 L=5 2 2| 2
29 991005029 5 A Feed bar shaft 1 1 1
30 1991005030 Tl 5% Retaining ring 1 1 1
991005031 EATS Feed dog 1
31 [991005031H EA A (ERV3HED) Feed dog (H. 3 row) 1
030304001 AT O 3HE) Feed dog (big hook, 3 row) 1
32 ]S073184406 A FMRET Screw 1/8x44 L=6 2 2 2
3 991005033 IR Feed bar asm 1 1
991005033D FRERAE O ERR) Feed bar asm (big hook) 1
34 1991005034 B A AT AR Adjusting link spring guide 1 1 1
35 | S074374007 S R R IR Screw 11/64x40 L=7 2 2 | 2
36 1991005036 o % [ SE W Feed spring hood 1 1 1
37 1991005037 XA Feed rocker shaft 1 1 1
38 1991005038 AT B AN A Walking foot middle pin 1 1 1
39 | S073574008 AT RET Screw 9/64x40 1=8 1 1 1
40 | N217142805 |47 i FEEi v 2 BE Nut 9/32x28 1] 1] 1
41 991005041 JEA AR Feed rocker shaft crank 1
991005041H AT RN EED Feed rocker shaft crank 1 1
42 15074762815 IR AL I RRIRET Screw 3/16x28 L=15 1l 1 [
43 1991005043 64 )5 e Lifting rocker asm. 1 1 1
44 | S074762815 A ] Screw 3/16x28 L=15 T 1] 1
45 1991005045 30 A AT AT BT Hinge screw 1 1 1
46 1991005046 Eisil Feed driving shaft 1 1 1
47 1991002015 b Thrust collar asm. 1 1 1
48 |S126354004 EAT Y PR ] Screw 1/4x40 L=4 2] 2] 2
49 991005049 A Wl e Feed rocker shaft bushing 2 2
991005049D AT A E O 1. 5mm)  Feed rocker shaft bushing 2
50 |S084374007 A RAET Screw 11/64x40 L=7 2 2 2
51 1991005030 B R Retaining ring 1 1 1
52 1991005052 FIRRE CF RN Feed bar crank asm. 1 1 1
53 | S074762812 B R IEET Screw 3/16x28 1L=12 1 1 1

11



53581 4E/FEED MECHANISM COMPONENTS

JP5 Wi 4 R K
RefNo.| new part No. Part name Name of parts 5F |5HF |5 XHF
54 991005054 BT Y Driving shaft crank asm. 1 1
991005054D B Driving shaft crank asm. 1
55  [S084374012 0T AT Screw 11/64x40 =12 1 1 1
56 [280005056 B35l T4 4 Reverse feed control lever asm. 1 1 1
56-1 1991005056-1 BELEEHO MY Rubber ring 1 1 1
56-2 1991005056-2 B8 4 Feed reverse shaft 1 1 1
56-3 |S145952806 B3R F 84T Screw 2 2 2
56-4 [991105056-5 332k T Reverse fird control lever 1 1 1
57 1991002015 el Thrust collar 1 1 1
58 [S126354004 B Bl R T Screw 1/4x40 L=6 2 2 2
59 1991005059 PR Bl R R A Y Adjusting link fulcrum shaft 1 1 1
60 1991005060 {5326 Bl b ik = Axle Sleeve 1 1 1
61 991005057 AT M Connecting rod assembly M 1 1 1
991005057H AT ZHAH Connecting rod assembly H 1 1 1
62280005068 ANk g Stopper pin Ll 111
63 1030304045 (AR Rk Stopper pin I
64 280005069 ARIER e Y Spring L[ 11

12




6. H Y]z A
THREAD TRIMMER COMPONENTS

13




6.8 21 ¥ 85 &4/ THREAD TRIMMER COMPONENTS

JPs BT RS Hw
RefNo. new part No. Part name Name of parts 5F |5HF |5XHF
1 [s094374012 I2ET11/647x40 L=12 Screw SM11/64x40 L=12 2 2 2
2 1991006049 U E il R Washer 1 1 1
3 991006003 ALY Partiality shank 1 1
3+ 1991006003+ ALY T Partiality shank washer 2 2
4 1991006004 SERE ) Screw 2 2 2
991006005 5)))] Motorial knife 1
5 991006005H-1 |z 7] (5K Motorial knife (heavy duty) 1
991006005D )] CRFER) Motorial knife (big hook) 1
6 [991006006 12 BESMI1/647x40 Nut SM11/64x40 1 1 1
7 991006007 #h )38 Knife bracket 1 1
991110008 ) )5 (991 1H17) Knife bracket 1
8 |S043574006 8 )T IRE] Screw 1 1 1
9 LU1711 [ 2 7) Secant knife 1 1
991006009D SE )] CRBER) Secant knife(big hook) 1
10 991006010 A Protect needle patch 1 1
10-005A-64L7 pasdal Protect needle patch 1
11 [991006048 HPEl4.5x8x0.5 Washer 4.5x8x0.5 2 2 2
12 1991006012 ] ) WKz} g A% Thread shear rock arm 1 1 1
13 [991006013 UK A9 1= B Positioning block 1 1 1
14 1991006014 i Spring 1 1 1
15 [S094763214 24T SM,3/167x32 L=14 Screw SM3/16x32 L=14 1 1 1
16 [291006016 PIB e Axle sleeve 1 1
991110021 1)) £ S Axle sleeve 1
17 [S125952806 24T Screw SM15/64x28 L=6 1 1 1
18 1991006018 K AR R Short bush 1 1 1
19  [S156354010 25T SMI/4x40 1=10 Screw SM1/4x40 L=10 2 2 2
20 [991006020 VISR Pole 2 2 2
21 991006021 & Thread shear cam 1 1 1
22 |S073574006 24T SM9/64”x40 L=5 Screw SM9/64x40 L=6 1 1 1
23 (991006023 HEATIBET Screw 2 2 2
24 1991006024 EFE Knife shaft connecting rod 1 1 1
)5 991006025 1)) )1 IR 70 ph A Cutter crank shaft 1 1
991110019 UIDAE e Cutter crank shaft 1
26 1991006026 i 7 Spring cover 1 1 1
27 1991006027 P2 T A A Spring 1 1 1
28 1991006028 P22 7 4 dhi A 244 Thread shear rock arm shaft 1 1 1
29 [S116354006 24T SMI1/647x40 Screw 1 1 1
30 ]991006030 AL Rool shaft assy 1 1 1
31 1991006031 I R Nut 1 1 1
10 991006032 VIDAEEGSIE Thread shear shaft 1 1 1
991006032D VIDAEEeNIE Thread shear shaft 1
33 1991006033 R HE6 Retaining ring 1 1 1
34 1991006034 (Al Magnetic plug cushion mat 1 1 1
35 [991006035 D) 24 FL 1 T Magnetic plug pin 1 1 1
36 1991006036 IZRESMI/4x40 Nut SM1/4x40 1 1 1
37 1991006037 # Washer 1 1 1
38 [s075952810C  [iE4T Screw 1 1 1
39 1991006039 I REM4 Nut M4 2 2 2
40 1991006040 PETNSES Magnetic plug cushion mat 1 1 1
41 991006041 A 28 Thread loose seat 1 1 1
42 1991006042 L Spring 1 1 1
43 1991006043 25T Screw 1 1 1
44 1991006044 BY 25 FL G2k 414 Magnetic solenoid asm 1 1 1

14




N L =
AUTOMATIC

REVERSE FEED
COMPONENTS

8. WP KRG BAFMAGFT ELECTRONIC ———

CONDUSTOR HOLDER NEEDLE 7 \ lr ————————— 1
SELECTION BOX o / )|
COMPONENTS - a

T T T TN\

15



7. 8 Zh 18] 23 4E/AUTOMATIC REVERSE FEED COMPONENTS

2 il 7 B
Ref.No. new part No. Part name Name of parts F |5HF |5XHF
1 991007001 H 2013 4% 344 Reverse feed switch asm. 1 1 1
2 991007002 H sl {3 2% v AT Reverse feed connecting shaft 1 1 1
3 991007003 H #){314% 7 AT 0RET Reverse feed connecting shaft screw| 1 1 1
4 991007004 PR R) Nut 2 2 2
5 991007005 15 4% ih AR Connecting arm 1 1 1
6 991007006 {304% [ A RRET Connecting arm screw 1 1 1
5 [291007007 B2 5EAT (57mm) Reverse feed connecting link 1 1
991007007D I GEBOIEAT ORERR , KET |Reverse feed connecting link 1
8 1991007008 (T E-ring 20 1 1 1
9 991007009 O Washer 16x24x2.6 1 1 1
10 1991007010 Y Rubber plunger 1 1 1
11 991007011 e R E-ring 4 2 2 2
12 [991007012 (3 S5k CO% B Plunger arm pin 1 1 1
13 [991007013 {325 W RE 2k Reverse feed magnet asm. 1 1 1
14 S075952812 R fi k5 T R T Screw 15/64x28 1.=12 2 2 2
15 [991007015 SR A Plunger spring 1 1 1
16  [991007017 o Jump ring 1 1 1
17 1991007018 LA Pin contact 2 2 2
18 991007019 SR Washer 2 2 2
19 1991007020 TR T Spring washer 2 2 2
20  [991007021 T JEAR Tubing clamp 1 1 1
21 S094762806 T O AT Screw 1 1 1
8. TR, BAEMMREH/ELECTRONIC CONDUSTOR HOLDER NEEDLE
SELECTION BOX COMPONENTS
T S TR EZR o
Ref.No. new part No. Part name Name of parts F |5HF |5 XHF
1 282008001 |54/ i b 2H A4 Needle selection box asm. 1 1 1
2 282008002  WFAETHIH Needle selection box 1 1 1
3 930008005 Hp 2 2-core cabtyre cord 1 1 1
4 991008004 V%t Contact pin 1 1 1
5 S144374006 i%%:r Screw SM11/64"x40 1L.=6 2 2 2
6 991008005 | [~ Je sk 2o dh {1 Electroni conductor holder asm. 1 1 1
7 991008006 |ii4t Contact pin 1 1 1
8 [S124762805 HL e 2 s [ i RAT Screw SM3/16X28 L=5 1 1 1
9 280008009 |#pi e Rubber stopper 1 1 1

16




18

A A @:1;2/

OIL LUBLICATION

COMPONENTS

23

10. i #LAF

OIL RESERVOIR COMPONENES

9. JHEIE/GREk

17



9.3 /58 £k 3 #4F/OIL LUBLICATION COMPONENTS

E2F 77k TR
Ref.No. new part No. Part name Name of parts 5F |5 H% 5 XHH
1 991009001 M Qil sight window 1 1 1
2 991009002 | 7 07! 8] Rubber ring 1 1 1
3 280009006 ey Main shaft oil tube 1 1 1
991009003 | E#i B Main shaft oil tube B 1 1 1
4 S094762806 | [n] i ¥ JehZ4T Screw 3/16x28 1.=6 1 1 1
5 991009005 [E] i s SJz Qil felt presser 1 1 1
6 991009006 [a] i B Oil return tube asm 1 1 1
7 991009007 |3 %5 % Holder 1 1 1
8 991009008 |3k} dlvh 2 Oil wick 1 1 1
9 991009009-1  |Jig#R jih 1 TR 4] Oil adjusting screw 1 1 1
10 991009010 |lig 4Ry B 1) 5 % Spring 1 1 1
11 991009012-10 | iy s Oil tube 1 1 1
12 991009012 AR AL Lubricating oil pump asm 1 1 1
12-1 991009012-1 | 3H14E ‘2 Bk Qil pump installing base 1 1 1
122 9910090122 |37z fA Oil pump ] 1 ]
12-3 991009012-3 |72 -4 Oil pump impeller 1 1 1
12-4 991009012-4  |yihi7E FE 24T Screw 3 3 3
12-5 991009012-5 |yhZE == Lubricating oil pump cover 1 1 1
12-6 991009012-6 |31 434 Oil pump impeller cover 1 1 1
12-7 991009012-7 _|[a] yii A1 2% Plunger 1 1 1
12-8 991009012-8 || JE % Plunger spring 1 1 1
12-9 991009012-9 | fEJENBAT Plunger screw 1 1 1
12-10 991009012-10 | F#f{kym e Hook driving shaft oil tube 1 1 1
991009012-10+ | F&hALyE (VY B 5)) Hook driving shaft oil tube 1 1 1
12-11 MO070300508 |3 %2 2 B2 4] Screw M3 L=8 3 3 3
13 991009013 I ZE A Qil pump support,large 1 1 1
14 S074374010 |y IR4T Screw 1 1 1
15 991009015 4Ll ok Rubber joint 1 1 1
16 991009016 | Zezk 2ol it Bobbin pulley 1 1 1
17 S144374006 |22k 2R IX AN A IR AT Screw 2 2 2
18 991009017 | 25 Jump ring 1 1 1
19 ZSD15005 THZEWRET Screw 15/64x28 1=10 1 1 1
20 720009018  [$4HR Baffle 1 1 1
991009018S |34 Baffle 1 1 1
21 5094762806 | FIHRIEE] Screw 1 1 1
22 991009019 TR Asphalt felt 1 1 1
23 991009008 JEA i 2k Delivery line 1 1 1
10.3H1 %% #B44/OIL RESERVOIR COMPONENES
AR LR A
Ref.No. new part No. Part name Name of parts 5F | 5HF |5 XHF
1 991010001 YA AL Oil reservoir asm 1 1 1
2 991010002 NHERD Qil reservoir 1 1 1
3 991010003 |4 #4 Oil reservoir gasket 1 1 1
4 S077942407 _ |HEhfLI2E] Screw 5/16x24 L=7 1 1 1
5 991010005 [flFyhiFLERET 0 /1Y Pl Rubber ring 1 1 1
6 991010006 |3 s XN ] i 4R Knee lifting rotating arm 1 1 1
7 991010007 | X ji il Ay 41 2% Spring 1 1 1
8 991010008 |4ty I AV I 111 % E-ring T
9 991010009  |4f Hs iR AT 42 3k Vertical shaft fitting arm 1 1 1
10 991010010  |#po AT 384T Screw 2 2 2
11 N210601006 | X |r] fHH 49 (B A7 3/ 19 W& B Nut M6 2 2 2
12 M120601030 | XN jin] A PR A7 i 15 24T Screw M6 L=30 2 2 2
13 M190601018 {3 |n] i 4T Screw M6 L=17.5 1 1 1
14 991010014 |45 1 %k Knee press cross shaft 1 1 1
15 991010015 PR AT AL Knee pan plate asm 1 1 1
16 991010016  |#p AT 45 34 Knee pan plate cover 1 1 1
17 991010017  |#R90 AT Knee pan upright shaft 1 1 1
18 991010018 |3 AT Knee pan plate rubber 1 1 1
19 991010019  [#:2)#k Knee pan plate 1 1 1
20 991010020 ¥R\ 4143k Knee pan plate support 1 1 1
21 M190601012 |4 S iR4T Screw M6 L=12 1 1 1
22 991010022 |45 =TT Knee lifter push rod 1 1 1

18



11. B 36 R (A 2O
AUTO LIFTER COMPONENTS (Built-in type)

11. BB ER A ER) AUTO LIFTER COMPONENTS(Built-in type)

e B & B o
Ref.No. new part No. Part name Name of parts 5F |5HF |5 XHF
1 920015001 |45 & S AT AT Lever for lifting presser foot 1 1 1
2 920015002 |45 He JiH H fd ik foot lifter electromagnet 1 1 1
3 S094762809  [#2E] SM3/16X28 L=9 Screw 4 4 4
4 920015004 E%%T Screw 1 1 1
5 920015005  |HGJEBIGATATE Lever sleeve for lifting presser foot 1 1 1
6 920015006 |iZk} Nut 1 1 1

19




12. 34k Za34d: THREAD STAND COMPONENTS

0

1

_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
\

I |

12

14—
(

T — v‘@

20



123 28 2234/ THREAD STAND COMPONENTS

i B LR o
Ref.No. new part No. Part name Name of parts F |5HF |5XHF
1 991013001 o S A Thread stand asm 1 1 1
2 991013002 £k B fA Spool retainer 2 2 2
3 991013003  |ZE#%4T Spool pin 2 2 2
4 991013004 ST T Spool rest cushion 2 2 2
5 991013005 “ Spool rest 2 2 2
6 MO090601016 |2k i 2k Je 2] Screw M6x16 2 1 2 [ 2
7 991013007  |£k2at 2k e Thread guide arm joint 2 2 2
8 991013008 |2 A Thi iy A5 % Spool rest rod rubber cap 1 1 1
9 991013009  |£k 28k 26 4F Spool rest arm 2 2 2
10 991013010 |ZRA0FT 75 Spool rest rod upper 1 1 1
11 991013011 Sy AR Spool rest rod joint 1 1 1
12 M090500814 | Hz 3T 2 Sk 4T Screw M5x14 2 2 2
13 N210500805 |48 F #5 Sk2 B} Nut M5 2 2 2
14 991013014  |ZRZUAF B Spool rest rod lower 1 1 1
15 991013015 [id £k [E Thread guide 2 [ 2] 2
16 991013016 |2k 4] i 44 Spring washer 2 1 2] 2
17 991013017 [£&ALE] W2 R Nut M5 2 2 2
18 991013018 |2k i f[ % B R Nut M6x1.5 T | 1 | 1
19 991013019 |2 A b 2 i W2 B 28 ] Washer 16x30x2.6 2 1 2 [ 2
20 991013020 "X [ W& 1) 53 3 44 P Spring washer 1 1 1

13. BENLEE A

ACCESSORIES

11

21




13.FENLE#4/ACCESSORIES

2 T 7 7 16
Ref.No. nev—{%frt No. Part name Name of parts F |5 HF_ 5 XHF

1 991014001 BBy 20 4 Machine hinge plate asm. 2 2 2
2 991014002 | M3k 3% Bedd) 4] Nail 4 4 4
3 991014003 W13k 3% el s Machine hinge plate 2 2 2
4 991014004  |W&22 7] (kD Screw driver,large 1 1 1
5 991014005 ez J) () Screw driver.mendium 1 1 1
6 991014006 1222 7] (M) Screw driver.small 1 1 1
7 991003029 |40 Bobbin 2 2 2
8 991014008 AL = Machine head cover 1 1 1
9 991014009 |HLL~7 4 Machine head holder 1 1 1
10 991014010 | 346 B4 Oil reservoir asm. 1 1 1
1 991014011 ML DBx1 #14 Needle DBxI #14 2 2 2

991003011H-5 |#LEF DPx5 #20 Needle DPx5 #21 4 4 4
12 991014012 B = H#(A) quakeproof washer A 2 2 2
13 991014013  |BiE#H(B) quakeproof washer B 2 2 2
14 280014014 |35 Instruction book 1 1 1
15 990000002 | id 2y speed controller 1 1 1
16 991014018  |#=iigs 2B 4T speed controller screw 5 5 5
17 990000001 PSSP AT speed controller pull rod 1 1 1
18 990000003 | sk 1 1 1

22




NOTES

Dealer:

Q °
“text

23




	Pusta strona
	Pusta strona
	Pusta strona



